



Test Report	Sample No:0999953304	Page 1 of 1
Test Component Description : M.S.(H.R.) Steel Surface (With P.U.Primer & Paint)		
Size:- Not applicable	Part No:- Not applicable	
Test Specification:- Gloss Test at 60° as per PVT/(CIRT – CSD 2014)		

Sr.No.	Test Description	Specified values	Actual Test Results
1.	Gloss at 60° angle of incidence,units M.S. steel + primer + paint	Not specified	90.8
2.	M.S. steel + shot blasting + primer + paint		70.1
3.	M.S. steel + Nano coating + primer + paint		88.7

ASSESSMENT :- Only test results are reported as per requirement of the party as per Letter No. Nil dated 01.10.2009.



Sectional Head, Env.Lab.